Bill To: Ship To: 1

PLESA ANAHUAC Y CIAS SA DE CV PLESA ANAHUAC Y CIAS
AV VALLE DE LAS ALAMEDAS 302 QUIVIRA DR

NGO 66-0 COL SAN FRANCISCO

PAN AMERICAN BUSINESS PARK

Order Date:12/07/2009
PO No:7439
Mill Order No:3673416
Load No:1281052

SA DE CV
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CERTIFIED MATERIAL TEST REPORT

GERDAU AMERISTEEL
Petersburg Mill

25801 Hofheimer Way

~MEXTCO CITY/DELTTUL" 1413 TAREDD TX ManliT&ZTT NOo:LIBLLTS Petersburg, VA 23803
54940 MX 78045 Us (804)524-2855
SIZE ) GRADE LENGTH PRODUCT
SPECIFICATIONS W 24 X 131% f WelDd X 155 992/572-50 40 FPT / 12.192 M WF BEAMS
ASTM A6-05a, R992-06a, A572-06
HEAT NO: 304755350 CHEMICAL ANALYSIS
C . Mn )22 5 S5i Cu Ni Cr Mo Sn v Al Nb Ck
.08 1.15 .014 .039 2B .38 .11 L1 024 .015 .002 002 .020 .33
PHYSICAL PRCPERTIES
Yield Strength Tensile Strength Specimen Area Elongation Bend Test ROA
K5I MPa KsI MPa Sq In Sq cm % Gage Length Dia. Result %
53.9 371.6 71.5 493,0 1.502 9.69 26.6 8 In 200 mm
54.0 372.3 72.0 496.4 1.501 9.68 25.5 8 In 200 rm
TENSILE TEST RATIOS
YLD/TENS 3
.75

All manufacturing processes of this product, including electric arc MELTING and continuous CASTING, occurred in the U.S5.A.

CMTR complies with EN 10204 3.1

"I hereby certify that the contents of this rep
material manufacturer or its sub-contractors, w

specifications and applicable purchaser designated requirements."

u_z_‘:"f-:'«_:"__—_:;- Date

:Dec. 08, 2008 Signed: Date:

Fotary Public (if applicable)
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ort are correct and accurate. All tests and operations performed by this
hen applicable, are in compliance with the requirements of the material
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